SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Unwanted Emission (MASK)

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Channel

1RBO

1RBmax

Reflevel 25.406m  Offet 71008 Mode Auto FFT @ Reflevel 254008m  Ofset 717008 Mode AutoFFT sat
Caunt 100/100 Count 100/100
1 Spectrum Emission Mask ®1Rm AugPwr sion Mask @ 1Rm AvgPur
20 dBgny iy
10 r 10
|
0
-10 4B <10 dnr l .‘ '
-20 T
\ |
30 — |
|- s
40 dBrm T 40 dBr
| —
= Al b g
F‘ | - b
P - B Iy et A o i o e e R RPN
-70 dBnr- 4+
5 MHz/ Span 25.0MHz | CF790.5 MHz S MHz/ " Span 5.0 Mz

CF 7905 MHz
2 Result Summary
SubBlock A

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

-5.000 MHz
2500 MHz
5,000 Mtz 100,000 kHz
12.500 Mz

5005 pts

Center 750,50 MHz

100,000 kHz
100,000 kHz

100,000 khiz

TxPower 12.62dBm

Tx Bandwidth 5.

85.391 36 MHz
787.99875 MHz
793.60564 MHz
795.691 06 MHz

REW 100.000 kHz
000 MHz

-10.90 d8
-50.85 dB
-41.24 dB

-76.19 dB
-35.90 dB
-75.85 dB
-76.24 dB

12500 MHz

TxPower 24.30 dBm
Tx Bandwidth 5.000 MHz

785.21903 MHz
787.391 86 MHz
793.001 25 MHz
795.50375 MHz

-58.17 dBm

REW 100.000 kHz

-86.30 dB
-81.85d8
-36.79

-82.47 dB

None

-51.30 dB
-56.85 dB
-11.79 dB
-47.47 dB

05:09:3% AM  07/18/2025

03:19:46 B 07/22/2025

.

Full RB

Ref Level 25,40 dBm  Offset 7.10.d8 Mode Auto FFT saL
Count 100/100
1 Spectrum Emission Mask ©1Rm AvaPwr
Umit Chee 7]
20 dBevans £
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10 dBm . . f ;
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40 dBim F
e N
s
A
0
5 Miz/ Span 25.0 Mz

CF 7905 MHz
2 Result Summary
SubBlock A

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

-5.000 MHz
2500 MHz

5
12.500 Mz

5005 pts

Center 750,50 MHz

100,000 kHz
100,000 kHz
MHz 100,000 kHz
100,000 khiz

Tx Power
Tx Bandwidth

7954 z
787.99875 MHz
793.00125 MHz
797.15210 MHz

24.62 dBm REW 100.000 kHz

5,000 MHz

-2035dB
1850 dB
2364 dB

05:11:11 AM  07/18/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Middle Channel

1RBO

1RBmax

Ref Level 25,40 dBm  Offset 7.10 dB Mode Auto FFT saL Reflevel 25,40 dBm  Offset 71008 Mode Auto FFT saL
Count 100/100 Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr | 1 ion Mask @ 1Rm AvgPur
Limit Chee ITH Limit ChecH s N
20 digrzng—+ fl 20 dbpesy
]
10 { | 10
|

! 1 T

10.dBm L 10.dbm | )

-20 ‘I I- I

1 |
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40 dBm e 40 B
=0 < B
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NN IRRVSRPRY S S e WP S IV PN S . e e ) W——
70 -70 dBnr-
CF793.0 MHz 5005 pts 5 MHa/ Span 25.0MHx | CF 793.0 MHz 5005 pts 5 MHz/ " Span 25.0 MHz

2 Result Summary
SubBlock A

Center 793,00 MHz

Tx Power
Tx Band:

24.24 dBm

h 5.000 MHz

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

-5.000 MHz
2500 MHz
MHz 100,000 kHz

5000
12.500 Mz

8 z
790.49875 MHz
796.665 08 MHz
798.57318 MHz

100,000 kHz
100,000 kHz

100,000 khiz

03:23:18 BN 07/22/2025

12500 MHz

Center 793.00 MHz

100,000 kHz
100.000 kHz
100.000 kHz
100.000 kHz

TxPower 24.10 dBm
Tx Bandwidth 5.000 MHz

787.988 76 MHz

789.407 34 MHz
795.501 25 MHz
798.018 73 MHz.

REW 100.000 kHz

None

-51.44 dB
-58.56 dB
<1212 dB

03:23:85 B 07/22/2025

Full RB

Ref Level 25,40 dBm  Offset 7.10.d8 Mode Auto FFT saL
Count 100/100
1 Spectrum Emission Mask ©1Rm AvaPwr
Umit Chee] 7]
20 dbprggr B
10 AT = T
\
o i
10 dBm . !
-20
30 -
40 dBrm I
A,
e T
70
CF 793.0 MHz 5005 pts 5 Miz/ Span 25.0 Mz

2 Result Summary
SubBlock A

Center 793,00 MHz TxPower 24.52 dBm

Tx Bandwidth 5.000 MHz

REW 100.000 kHz

-12.500 Mz -5.000 MHz 100.000 kHz 2954 z -36.83 dBm 61.45 dB -26.45 dB
-5.1000 MHz 2,500 MHz 100,000 kHz 790.49875 MHz -21.71 dBm -46.33 dB -21.33d8
2500 MHz 5.000 Mz 100,000 khz 795.50125 MHz -23.10 dBm 4772 dB -n.72d8
5.000 MHz 12500 Miz 100,000 kHiz 799.644 61 MHz -35.13 dBm 5975 dB -24.75 dB

03:24:32 PM 07/22/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Highest Channel

1RBO

1RBmax

Ref Level 25,40 dBm  Offset 7.10 dB Mode Auto FFT saL Reflevel 25,40 dBm  Offset 71008 Mode Auto FFT seL
Count 100/100 Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr | 1 Mask @ 1Rm AvgPur
Uit Cheed Limit Chect 5 n
20 digrzng—+ 20 dbpesy 1 i
10 10 T |‘
o | T
| -
10.dBm : 10.d o !
! !
20 ,' T .I 1
30 . ‘. |
\ - ]
40 dBm - 40 dBm A~
- iy
50 B Wi
g BTSRRIV P - 50 dBr—— 7 e — o O
70 -70 dBnr- T
.5 MHz/  Span 25.0 MHz

CF795.5 MHx

5005 pts

5 Mz/

CF 735.5 MHz

TxPower 24.12 dBm REW 100.000 kHz

2 Result Summary
Sub Black A Center 79550 MHz TxPower 24.25 dBm
Tx Bandh Tx Bandwidth 5.000 MHz None
-12.500 Mz -5.000 MHz 100.000 kHz 90.368 88 MHz 789.31244 MHz -62.78 dBm -51.91 dB
5,000 MHz -2.500 MHz 100,000 kHz 792.99875 MHz 79233691 MHz -57.85dBm .98 di
2500 MHz 5.000 Mz 100,000 khz 798.12363 MHz Y 798.001 25 MHz -12.51 dBm
5.000 MHz 12.500 MHz 100,000 kHz 0081094 Mz L. 12500 MHz 800.52622 MHz -560.63 dBm
03:21:30 PM  07/22/2025 09:15:56 AM 07/18/2025
Ref Level 25,40 d8m  Offset 71008 Mode Auto FFT saL
Count 100/100
1 Spectrum Emission Mask 1R AvgPwr
Uit Ches 7
20 dBevng— + 1
10 —— -
/ \
o T [
-10d6m t t T
-20 i
30 -

e

et .

CF795.5 MHx

2 Result Summary

Sub Block A

5005 pts

Center 795,50 MHz

5 Mz/

TxPower 24.47 dBm
Tx Bandwidth 5.000 MHz

-12.500 Mz -5.000 MHz 100.000 kHz 95 MHz -36.22 dBm 60.69 dB .69 dB
-5.1000 MHz 2,500 MHz 100,000 kHz 792.99875 MHz -21.97 dBm -46.44 dB -21.44 dB
2500 MHz 5.000 Mz 100,000 khz 798.001 25 MHz -21.53 dBm -46.00 d -1.00d
5.000 MHz 12.500 MHz 100,000 kHiz 802.15210 MHz -35.13 dBm -59.60 dB 24.60 dB

Span 25.0 MHz

REW 100.000 kHz

05:17:28 AM  07/18/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

1RBmax

Ref Level 25,40 dBm  Offset 7.10 48

2 Result Summary

Sub Block A c

-12.500 MHz
“5.000 MHz
2,500 Mz
5.000 MHz

-5.000 MHz
2500 MHz
5,000 Mtz
12.500 Mz

enter 790,50 MHz

100,000 kHz
100,000 kHz
100,000 kHz
100,000 khiz

Tx Power
Tx Band:

23.71 dBm
h 5.000 MHz

196 2
99875 MHz

7874
793.148 60 MHz
795.683 57 MHz

-57.65 dBm
-10.53 dBm
-57.82 dBm
-61.66 dBm

REW 100.000 kHz Center 790,50 M

81.36 dB
-34.24 dB
-81.53 dB
-85.37 dB

12500 MHz

05:12:44 AN 07/18/2025

100,000 kHz

Mode Auto FFT saL Reflevel 25,40 dBm  Offset 71008 Mode Auto FFT saL
Count 100/100 Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr | 1 Mask @ 1Rm AvgPur
Uirmit Cheel PR Limit Chect 5
20 digrzng—+ H 20 dbpesy Y
Il (
10 T T 10 T |‘
o I T I+
l.‘ | |
210 dBm L 10 dBor |
1 1
20 ) N T ]
I [
-30 t i T
y ! - b
40 dBm + - 40 dB
4 \
50 B -
. \"N_\ Y
£ e oo -~ M
i YN BUPPTESTS o SO NI
70 -70 dBnr- T
CF790.5 MHz 5005 pts 5 MHa/ Span 25.0MHz | CF790.5 MHz Span 25.0 MHz

Hz TxPower 23.72 dBm

Tx Bandwidth 5.000 MHz

REW 100.000 kHz

785.061 69 MHz
787.87138 MHz
793.001 25 MHz
795.50375 MHz

-63.16 dBm
-55.24 dBm
-10.05 dBm
-45.31 dBm

-51.88 dB
-53.96 dB

-8.77 dB
-34.03 dB

03:20:17 PM  07/22/2025

None

Full RB

Ref Level 25,40 dBm Offset 7.10.d8.

1 Spectrum Emission Mask

Mode Auto FFT

SGL

Count 100/100
1R AvgPwr

Uit Cheed
20 dBggn—

P

CF790.5 MHx

2 Result Summary
SubBlock A

5005 pts

Center 750,50 MHz

5 Mz/

TxPower 24.12 dBm
Tx Bandwidth 5.000 MHz

Span 25.0 MHz

REW 100.000 kHz

05:14:16 AM  07/18/2025

-12.500 Mz -5.000 MHz 100.000 kHz 85.496 25 MHz -34.50 dBm -58.62 dB -23.62d8
-5.1000 MHz 2,500 MHz 100,000 kHz 787.99875 MHz -19.33 dBm 4345 dB -18.45 dB
2500 MHz 5.000 Mtz 100,000 khz 793.00125 MHz -19.55 dBm -43.67 dB -18.67 dB
5.000 MHz 12500 Miz 100,000 kHiz 796.82992 MHz -33.81 dBm 57.93 dB 22.63 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

2 Result Summary

Ref Level 25,40 dBm  Offset 7.10 dB Mode Auto FFT saL Reflevel 25,40 dBm  Offset 71008 Mode Auto FFT seL
Count 100/100 Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr | 1 Mask @ 1Rm AvgPur
it Cheel PR Limit Chect 5 N
20 digrzng—+ H 20 dbgezy
I ” ( i
10 T
I | |
: H ,
1 |
10.dBm: b 10 dBm: b v
IR |
-20 i \
| | | \
30 1 |
40 dBm . 40 dBry s
50 < B ;
A H
0 " Ay
IPPUR SR o r gt | | R P At UVIPHEREN A
70 -70 dBnr- T
CF793.0 MHz 5005 pts 5 MHa/ Span 25.0MHz | CF793.0 MHz 5005 pts S MHz/ " Span 25.0 MHz

REW 100.000 kHz

2 Result Summary
SubBlock A

TxPower 24.06 dBm
Tx Bandwidth 5.000 MHz

Center 793,00 MHz

REW 100.000 kHz

03:25:15 PM 07/22/2025

-12.500 Mz -5.000 MHz 100.000 kHz 31793 MHz 36.49 60.55 dB -25.55 dB
-5.1000 MHz 2,500 MHz 100,000 kHz 790.49875 MHz -20.53 dBm 4453 dB -19.59 dB
2500 MHz 5.000 Mtz 100,000 khz 795.50125 MHz -20.44 dBm 4450 dB 19.50d8B
5.000 MHz 12500 Miz 100,000 kHiz 799.62962 MHz 35.34 dBm -59.40 dB -24.40 dB

Sub Block A Center 793.00 MHz TxPower 23.72dBm REW 100,000 kHz Center 793.00 MHz TxPower 23.61 dBm
Tx Bandh Tx Bandwidth 5.000 MHz None
12500 MHz 5,000 MHz 100000 khz 87.62912 MHz -39.96 dBm £3.68 dB £.68 di 100,000 kHz 78786139 MHz -63.27 dBm
-5.000 MHz 2500 MHz 100.000 kHz 79049875 MHz -12.25 dBm -35.97 dB -10.97 dB 789.894 36 MHz -58.11 dBm
2500 MHz 5. MHz 100,000 kHz 795.50125 MHz -58.24 dBm -81.97 dB -56.97 dB 795.501 25 MHz <1239 dBm
5.000 MHz 12,500 MHz 100,000 kHz 798.43831 MHz -62.97 dBm -86.69 dB -51.68 dB 12,500 MHz 798.093 66 MHz -60.45 dBm
Ready (L O
03:27:11 BM  07/22/2025 03:27:48 BM  07/22/2025
Ref Level 25,40 dBm  Offset 7.10.d8 Mode Auto FFT saL
Caunt 100/100
1 Spectrum Emission Mask @ 1R AvgPwr
Umit Chee 7]
20 dBpmy 1 r
10
/ \
0 1 I
10 dBm T
-20
30 i -
40 dBm =
sty o L
60
70
CF 793.0 MHx 5005 pts 5 MHz/ Span 25.0 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 5MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO

1RBmax

RefLevel 25.40dBm  Offset 710 dB Made Auto FFT

s6L

CF 795.5 MHz
2 Result Summary
SubBlock A

-12.500 MHz
“5.000 MHz

2,500 Mz
5.000 Mz

-5.000 MHz
2500 MHz

5000
12.500 Mz

5005 pts

Center 795,50 MHz

100,000 kHz
100,000 kHz
MHz 100,000 kHz
100,000 khiz

5 Mz/

TxPower 23.70 dBm
Tx Bandwidth 5.000 MHz

- g 2
792.99875 MHz
798.13112 MHz
801.23801 MHz

MH .56 dBm

-9.84 dBm
-57.08 dBm
-63.10 dBm

Span 25.0 MHz

REW 100.000 kHz Center 79550 MHz

100,000 kHz

12500 MHz

Ref Level 25,40 dBm  Offset 7.10 dB Mode Auto FFT saL
Count 100/100 Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr | 1 ion Mask _ @ 1Rm AvgPur
Uirmit Cheel Res Limit Chect 5 N
20 dBggn— H 20 dbwezey f Y
1
10 10 t |
Il |
0 | B
I I
I I
210.dBm Y 10 dio | i
\ |
30 ! !
\ Il
30 1 | |
\ ] |
40 dBm - 40 dBr ‘ —
50 ~ B >,
&0 Cfen
B e s IRV NS - Mg R BN PR v o]
70 -70 dBnr- T
CF 795.5 MHz 5005 pts 5 MHz/  Span 25.0 MHz

TxPower 23.49 dBm
Tx Bandwidth 5.000 MHz

790,024 23 MHz
792.81643 MHz
798.001 25 MHz
800.503 75 MHz.

REW 100.000 kHz
None

-51.07 dB

03:22:08 BN 07/22/2025

09:19:01 AM 07/18/2025

Full RB

Ref Level 25,40 dBm Offset 7.10.d8.

1 Spectrum Emission Mask

Mode Auto FFT

SGL

Count 100/100
1R AvgPwr

Uit Cheed
20 dBggn—

T

CF 795.5 MHz
2 Result Summary
SubBlock A

5005 pts

Center 795,50 MHz

Tx Power
Tx Bandwidth 5.000 MH:

5 Mz/

23.89 dBm

Span 25.0 MHz

REW 100.000 kHz

05:20:33 AM 07/18/2025

-12.500 MHz -5.000 MHz 100.000 kHz e MHz -35.95 dBm -53.84 dB -24.24 dB
-5.000 MHz -2.500 MHz 100.000 kHz 792.99875 MHz -22.11 dBm -46.00 dB -21.00 dB
2500 MHz 5. MHz 100,000 kHz 798.001 25 MHz -21.07 dBm -44.96 dB -19.96 dB
5.000 MHz 12.500 MHz 100.000 kHz 802.174 58 MHz -35.55 dBm -59.44 dB -24.44 dB
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n14 / 10MHz / DFT-S OFDM / BPSK

Middle Channel

Full RB

Ref Level 25,40 d8m  Offset 71008 Mode Auto FFT saL
Count 100/100
1 Spectrum Emission Mask 1R AvgPwr
Limis Ch P
s | 1
10
o 1
|
| |
10dBnr ‘
|
20 2 +
30
40 B N S a - e -
50
60
70
CF 793.0 MHz 1001 pts 5 MHa/ Span 5.0 MHz

2 Result Summa:

-10.000 MHz

Center 793,00 MHz

100.000 kHz

TxPower 25.23 dBm
Tx Bandwidth 10.000 MHz

82 93 dB
-25.46 dBm

REW 100.000 kHz

05:34:55 AM 07/18/2025

-12.500 MHz g z £6.16 .16 dB

-10.000 MHz -5.000 MHz 100,000 kHz 787.987 50 MHz -50.69 dB -25.69 dB

5000 MHz 10.000 MHz 100,000 kHz 798.01250 MHz -33.52 dBm -58.74 dB -33.74 dB

10.000 MHz 12.500 MHz 100.000 kHz 804.087 50 MHz -37.95 dBm -63.18 dB -28.18 dB
R (T "

FR1 n14 / 10MHz / DFT-S OFDM / QPSK

Middle Channel

Full RB

Ref Level 25,40 dBm Offset 7.10.d8.

1 Spectrum Emission Mask

Mode Auto FFT

CF 793.0 MHx

1001 pts

5 Mz/

Span 5.0 MHz

2 Result Summa:

Center 793,00 MHz

TxPower 24.72 dBm
Tx Bandwidth 10.000 MHz

REW 100.000 kHz

05:37:18 AM  07/18/2025

-12.500 Mz ~10.000 MHz 100.000 kiz 82.93750 MHz 40.65 dBm 65.37 dB E
10,000 WHz 5,000 MHz 100,000 kHz 787.98750 MHz -25.34 dBm -50.06 dB -25.06 dB
5.000 MHz 10.000 MHz 100,000 kHz 798.01250 MHz -30.78 dBm -55.50 dB -3050d
10.000 MHz 12.500 MHz 100,000 kHiz 804.287 50 MHz -38.42 dBm 6314 dB -28.14 dB

L (I
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Conducted Spurious Emission

FR1 n14 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level 30.00aBm  Offset 7.10aB Mode Auto Sweep 36l Reflevel J0.00a6m  Offset 21046 Mode Auto Sweep s6l
Count 100/100 Count 100/100
1 1
10
o o
10 dBm 10 dBar
SPURIOUS_LINE_ABS_002 T SPURIOUS_UNE |ABS_002
20 20
-30 dBan -30 dBor
40 frae™]| 40 R
“ — | et [— ‘ - = | —
50 .J 50
s
60 B 60 dB
30.0 MHz. 33004 pts 797.0 MHz/ 8.0 GHz 30.0 MHz 33004 pts 797.0 MHz/ 8.0 GHz
2 Result Summar 2 Result Summar
30.000 MHz 758,000 MHz 100.000 kHz 33.46990 MHz -52.47 dBm -39.47 dB 30.000 MHz 758.000 MHz 100.000 kHz 35.022 87 MHz -52.31 dBm -39.31 dB
B05.000 Miz 1,000 GHz 100,000 kHz 984.47701 MHz -54.25 dBm -41.25 dB 805,000 MHz 1.000 GHz 100.000 kiz 99247001 MHz -53.95 dBm -40.95 dB
1.000 Ghz 3.000 GHz 1.000 MHz 2.99675 GHz -41.83 dBm -2883d8 1.000 Gz 3.000 GHz 1.000 MHz 2! GHz -42.16 dBm -29.16 dB
3.000 GHz 8.000 GHr 1.000 MHz 7.48680 GHz -36.11 dBm -23.11 dB 3000 GHz 8.000 GHz 1,000 MHz 7.489.80 GHz -36.15 dBm -23.15 dB
R % mmon Ready T &
05:38:42 AM 07/18/2025 09:40:03 AM 07/18/2028
Ref Level 30.00aBm  Offset 7.10aB Mode Auto Sweep 36l
Count 100/100
Line lous_une_ses_od2
10
0
10 dBm
SPURIOUS_UNE | ABS_002
-20
-30 dBan
40 P
- -
60 dBa
30.0 MHz 33004 pts 797.0 MHa/ 8.0GHz

2 Result Summar

30,000 MHz 758.000 MHz 100000 kHz 34,537 56 MHz -5247 dBm -39.47 dB
B05.000 Mz 1,000 GHz 100,000 kHz 95036053 MHz -54.08 dBm -41.08 dB
1.000 Ghz 3.000 GHz 1.000 MHz 2.99925 GHz 4212 dBm -29.12d8

3.000 GHz 8000 GHz 1.000 MHz 7.49830 GHz -36.03 dBm -23.03 dB

08:41:24 A 07/18/2028
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seanron cas. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Frequency Stability
Test Conditions FR1 n14 (BPSK) / Middle Channel 5M
Within Authorized
Temperature Voltage T Frequency Offset (Af) Frequency Result
(°C) (Volt) (Hz) Block(Hz)
50 Normal Voltage 0.0144 2.5 Yes
40 Normal Voltage 0.0093 -7 Yes
30 Normal Voltage 0.0163 -7.6 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0195 1.2 Yes
0 Normal Voltage 0.0127 -4.7 Yes
PASS
-10 Normal Voltage 0.0124 3.2 Yes
-20 Normal Voltage 0.0250 9.4 Yes
-30 Normal Voltage 0.0001 10.4 Yes
20 Maximum Voltage 0.0069 -0.7 Yes
20 Normal Voltage 0.0267 -6.1 Yes
20 Minimum Voltage 0.0033 -1.5 Yes
MAX(Af)| = 10.4Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(A)| 788.109990 = 788 MHz
PASS
fu + IMAX(AT))| 798.127010 = 799 MHz

Note:

1. Normal Voltage = 3.85 V. ; Minimum Voltage = 3.30 V. ; Maximum Voltage = 4.40 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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seanron 05 FCC RADIO TEST REPORT Report No. : FG4N2547-01B
Test Conditions FR1 n14 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage T Frequency Offset (Af) Frequency Result
(°C) (Volt) (Hz) Block(Hz)
50 Normal Voltage 0.0099 4.4 Yes
40 Normal Voltage 0.0025 -4.8 Yes
30 Normal Voltage 0.0055 -21 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0098 13.3 Yes
0 Normal Voltage 0.0096 10.7 Yes
PASS
-10 Normal Voltage 0.0116 -1.8 Yes
-20 Normal Voltage 0.0122 5 Yes
-30 Normal Voltage 0.0095 -2.6 Yes
20 Maximum Voltage 0.0134 1.9 Yes
20 Normal Voltage 0.0010 -2.6 Yes
20 Minimum Voltage 0.0110 12.9 Yes
MAX(Af)| = 13.3Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(A)| 788.179987 = 788 MHz
PASS
fu + IMAX(AT))| 797.570013 = 799 MHz

Note:

4. Normal Voltage = 3.85 V. ; Minimum Voltage = 3.30 V. ; Maximum Voltage = 4.40 V.

5. The frequency fundamental emissions stay within the authorized frequency block.

6. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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saaFCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n30
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n30/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.88 5.32 6.30 6.48 PASS
Mode FR1 n30/10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.80 PASS

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

RefLovel 000 B Offset 1045 = ANBW 10 Mz RefLevel 3000 B Offser 1045 = AnBW 10 Mz
- A 300 Meos Time 13 ms - A 3008 Mess Time 13 ms
1 CDF 1 CCoF
= —
1E-
1
“ 1E ‘.\
1
1E04 b 108 i
\
i
[FEITN ean Pwr + 20,00 d8 || | GFZ3T Gz
2 Result Surmmi Samples: 130000
- 2151 dBm. 25,63 dBm 4.12d8 1.96.dB 33448 358 9B 404 48
11:26:26 MM 07/10/2025

11:26:36 AM 07/18/2025

Aiean Pwr + 10.00 8
2 Result Summ: Samples: 130000
=—_z1.m dBm L — 24048 4388 532 db 55448
T "

Ref Level 30,00 dBm  Offset B10dE * AnBW 10 MHz Ref Level 3000 aBm  Offset BI0dB = AnBW 10 MHz
- A 3008 Meas Time 13 ms. - Att 30 a8 Meas Time 13 ms.
L car
| —
- 1E
® -
T 1E 3
IE04 . 08 \
i
t \
| |
l i
I
[FEE Bhean Pur + 20,00 dB || (G231 GHx
2 Result Summ Samples: 130000 2 Result Surnm
- 20.05 dBm 26.72 dBm 6.67 dB 2.88 dB 5.04 dB 630 B 6.58 dB
11:26:56 MM 07/18/2025

13:27:16 BM 07/18/2025

|
256QAM

Nigan Pir = 20,0088
Somples: 130000
= 19.55 dBm 26.78 dBm 7.24 dB 252 dB 5.20 B 648 dB 7.0 dB

RefLevel 3000 B Offset 81045 = AnBW 10 MKz
- an 3008 Mess Time 13 ms
1 CCDF

|
GF2.31 GHe

11:27:38 MM 07/18/2025

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 17.51 dBm 25.87 dBm 836 d8 296 db 53048 68098 7888
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 5.16 5.27 10.05 10.66
Mod. 16QAM 16QAM
Middle CH 5.20 10.84

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG4AN2547-01B

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 51008 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

Ref Level 30,00 B Offset 51008 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

- an

516400 Mk

10
| | | |
| |
o dtr | \ o dtr } \
y )
1odam . i L 10.d8m \

Y -
b

e

TG

TAPTRRN I | WL

GFEIN 70001 pis 0 Mz

GFEIN

o NN
13:21:27 MM 07/18/2025

Span 40.0 Wiz

0001 pis G WiHa/

11:22:20 MM 07/18/2025

Span 40.0 Wiz

16QAM

Ref Level 30,00 B Offset 51008 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

|

FRTPRPIT YT

F1316R: 70001 pis 0 Mz

11:23:14 MM 07/18/2025

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FG4AN2547-01B

FR1 n30 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 51008 ® REW 200 kHz

Ref Level 30,00 B Offset 51008 ® REW 200 kHz

11:24:09 AM 07/18/2025

- Ar 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep - Ar 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep
s o S
MM-»AM Ry
10 ] T 10
| ]
| l |
ot ot
|
12 757}t
Wt w .
= i
.uj W A
e Vi "
, -
|CF2.31 GHz 10001 pts 0 MHz/ Span 50.0 MHz | | [(F2.31 GHz 10001 pts .0 MH2/

11:25:03 MM 07/18/2025

Span 50.0 WAz

16QAM

Ref Level 30,00 B Offset 51008 ® REW 200 kHz
3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

- an

F1316R:

0001 pis G

11:25:57 MM 07/18/2025

Span 50.0 WAz

Page Number
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seanron cas. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Occupied Bandwidth

Mode FR1 n30 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 4.51 4.51 9.00 8.98
Mod. 16QAM 16QAM
Middle CH 4.52 9.00

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

tiVie trum

RefLovel 30008  Offset 51048 = KBW 100 kH:
- are 3008 SWT 101 ms = VBW 300k Mode Auto Sweep
1 Occupiad Bandwidth

ultiView trum
RefLevel 30,00 B Offset 51008 & REW 100 kHz

- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

1 Occupiad Bandwidth

10 1 10 -
o i o0 ; N
\, / Ay
7 . .
i Y =

G231 GHe 1001 pts 0 MHz/ Span 10.0 MHz || [CF231 GHe 1001 ps 0 MHz/ Span 10.0 MHz
2 Marker Table 2 Marker Table

mi 1 2311119 GHz 16.09 dBm Oce B 4.515053 236 MHz mi 1 2.310679 GHz 1537 dBm Oce Bur 4517358997 MHz

n 1 23077327 6Ha 1085 dim Oce B Centroid 2.309990 255 GHz n 1 23077296 6Ha 10.55 dim Occ B Gentroid 2,309 988 304 GHz

n 1 23122478 Ghz 1063 d8m Oce B Freq Offset 9.745 272 046 kbz n 1 2312247 Ghz 1057 déim Ot B Fren Offset 11695 850 414 kHz

11:21:00 AM  07/18/2025

11:21:54 AM 07/18/2025

16QAM

ultiView trum
RefLevel 30,00 B Offset 51008 & REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

| Occupied Bandwidth 1P View
M) 432 dlln
231065900 GHs
0
. v sfmn P
N / |
! kY
g, N
G231 GHe 1001 pts 0 MHz/ Span 10.0 MHz
2 Marker Table
mi 1 2.310699 GHz 1432 dBm Oce B 4521935411 MHz
n 1 23077305 6Ha 954 dim Oce B Centroid 2.309991439 GHz
n 1 23122524 Ghz 537 dém Oce B Freq Offset 8560891 481 khz
[ ] o

11:22:47 MM 07/18/2025

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n30 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

e - s B o - i =

RefLevel 30,00 B Offset 51008 ® REW 200 kHz RefLevel 30,00 B Offset 51008 ® REW 200 kHz

- are 3008 SWT 1.01ms = VW 1wz Mode Auto Sweep - are 3000 SWT 1.01ms @ VBW 1z Mode Auto Swesp

1 Gccupiad Bandwidth 1 Occupiad Bandwidth

=
2311 50z
2
i ol rmcAflorn e ApeeAmpei A A Sy i o] SN (RUPISUUSRP PP -
10 - 10 =
] v ] a
o, - o -
. ’ Y f ll
T | T T T A
LY bW .{ v,
i TI7 T | ol Wl
T ( e - -
| vy ”\‘ \ ‘.‘L_“I"-,l , - X ,]VIAIL‘" 4 l‘ I \W/‘ .
Lagdbidl W T oy U 1 TN
Pl Y] | [FRR =
[FEITT ot pte Gz Span 30.0 Wiz || (G231 G 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble
] 1 2312018 GHe 17.62 ¢Bm Occ 9.002322.49 MHz ] 1 2311798 GHr 1630 dBm Qe Bur 8.986399 75 MHz
m 1 2305105 5 Gz 1057 dim Occ s Centroid 2,309,806 643 Gz m 1 23051122 6z 10.37 diln Oce B Gentroidd 230980538 Gz
n ' 23143078 GHz 1129 dém Occ B Freq Offset 193351 165751 ki n ' 23142985 GHz 1080 dBm Occ B Freq Offset 194620331 078 Kz
- mmm - o
13:23:43 A 07/10/2025 13:24:36 A 07/10/2025

16QAM

S S

- are 3008 SWT 1.01ms = VW 1wz Mode Auto Sweep
1 Occupiad Bandwidth

i
0
0 ¢
I} Yl
0, s
/ 1
G R
wi (A ‘ll‘r‘ A J|’7
y 0 WHAr
M, l Ml
bt Y Tl .
(FEI 001 prs ST Span 20.0 Nz
2 Marker Table
Wi i 2313357 GHe 15.18 dBm [ 9,007 084391 MHz
n 1 230529814 GHa 1074 dgen O o Centroid 2309801 959 Gha
n 1 23143055 GHz 10.49 dBem Oce Bw Freq Offset -198.041 196 507 kHz

11:25:30 AM 07/18/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Conducted Band Edge

FR1 n30 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 30,00 dBm  Offset 51008 Mode Sweep sl Reflevel 30.00dBm  Ofset .10 dB Made Sweep seL
Count 10100 Count 100/100
1 Spurious Emissions 1 AvgPuir
20 dBineSPURIOUSANEABS-I2 ' 20 dbi g 1
‘ 1
o , . “
20 T b i
= 'L. "\ﬂ 1 =40 gty | /. “J‘
; : e bl T . | ) —
ot W
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa: 2 Result Summa:
2270 GHz 2288 GHz 1.000 MHz 27009 GHz 2270 GHz 2288 GHz 1.000 MHz 2.27009 GHz -55.59 dBm -15.59 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29162 GHz 2288 GHz 2292 GHz 1.000 MHz 2.28802 GHz
2,292 GHr 2.29 GHz 1.000 Mz 2.29574 GHz 2292 GHz 2.296 GHz 1.000 MHz 2.29269 GHz
2296 GHz 2300 GHz 1.000 Mz 2.29978 GHz 2296 GHz 2300 GHz 1.000 MHz 229911 GHz
2.300 GHz 2.304 GHz 1.000 MHz 2.303 98 GHz 2.300 GHz 2.309 GHz 1.000 MHz 2.30896 GHz
2.304 GHz 2305 GHz 50.000 kHz 2.30497 GHz 2,309 GHz 2310GHz S50.000 kHz 230944 GHz
2,305 GHr 2310GHz 100,000 kHz 230529 GHz 2310GHz 2315GHz 100,000 kHz 231465 GHz
2310GHz 2311GHz 50.000 kHz 2 2315 GHz 2316 GHz 50000 kHz 231500 GHz
2311 GHz 2320 GHz 1.000 MiHz . 2316 GHz 2320 GHz 1.000 MHz 231602 GHz
2320 GHz 2324 GHz 1.000 MHz 232006 GHz 2320 GHz 2324 GHz 1.000 MHz 2.32105 GHz
2324 GHy 2328 GHz 1.000 MHz 232414 GHz 2324 GHz 3328 GHz 1.000 MHz 232406 GHz
2328 GHe 2337 GHe 1.000 MHz 232858 GHz 2328 GHz 2337 GHz 1.000 MHz 232804 GHz
2337 GHz 2341 GHz 1.000 MHz 233730 GHz 3337 GHz 2341 GHz 1,000 MHz 233738 GHz

10:54:50 AM 07/18/2025

10:57:20 AM  07/18/2025

Lowest Band Edge / 1 RB / Lower zoom in

Highest Band Edge / 1 RB / Lower zoom in

RefLevel 30.00d8m  Offset 8.10dB = RBW 100 kHz

Ref Level 3000 dBm  Offset £.10dB  RBW 100 kHz £
- A 2000 * SWT  100ms * VBW 300kHz Mode Sweep Count 100100 | * Att 208 ® SWT _100ms & VBW 300kHz _Mode Sweep
1AC ) 1 ACLR
20 dBen T - 20 13
- -
10
0
a0 B
20
a0 B

CF 23035 GHz. 1001 pts. 200.0 kHz/. Span 2.0 MHz | | [CF 2.309 5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None

Tl Ref) 1,000 MHz -15.72 dBm Tx1 (Ref) 000 MHz -52.20 dBm

Tx Total -15.72 dBm T Total -52.20 dBm

11:12:04 AN 07/18/2025

o e

11:15:45 AN 07/18/2025

Page Number 1 A7-n30-9 of 20



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge / 1 RB / Upper zoom in

- - =
Ref Level 30.00dBm  Offset 5.10dB = RBW 100 kHz saL Reflevel 30.00dBm  Offset 8,10dB = RBW 100 kHz seL
- A 2008 ® SWT_ 100 ms * VEW 300 kHz _Mode Sweep Caunt 1007100 | ® At 2048 ® SWT _100ms & VBW 300kHz _Mode Sweep Count 100/100
20 der oy 20 — I
10d8
a
10 oy
20 N‘\\\—\‘n
30
40 dBr = WM
&0 e ——— ——
CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz | | [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tacl Ref) 1.000 MHz -51.98 dBm Tt Ref] 2000 Mz 17,95 dBm
Tx Total -51.98 dBm T Total 178% dBm

11:12:28 AM 07/18/2025 11:16:09 AM 07/18/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 8,10 d8

10:55:32 AM 07/18/2025

10:57:564 AM  07/18/2025

Node Sworp 61 RefLevel 30.00dBm  Offset 81048 Mode Sweep s6L
Caunt 100/100 Count 100/100
Limit Chee} Phss

20 dBkineSPURIOSANEABS- 2 bt

. ‘mmﬂmo} . p---n\l

20 dBm b J l

- SPURIOUS, LINE |ABS 002 | } ‘l [T
- a0 apm \
he ¥ V
— e e e e - e

CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz

2 Result Summa 2 Result Summa
2.270 GHz 2.288 GHz 1.000 MHz 2.27080 GHz -55.81 dBm 1581 dB 2.270 GHz 2.288 Ghz 1,000 Miz 2.27027 GHz -55.79 dBm -15.79.dB
2288 GHz 2292 GHz 1.000 MHz 228952 GHz -56.32 dBm -19.32dB 2.288 GHz 2.292 GHz 1.000 MHz 2.289 56 GHz +56.36 dBm -19.36 dB
229Gt 2.296 GHz 1.000 MHz 229594 GHz -55.15 dBm -24.15 dB 2292 GHz 2295 Ghz 1,000 Miz 229574 GHz 55.96 dBm -24.96 dB
2296 GHz 2300 GHz 1.000 Mz 2.29939 GHz -44.92 dBm -19.92 dB 2296 GHz 2.300 GHz 1.000 MHz 2.29966 GHz -55.26 dBm -30.26 dB
2.300 GHz 2304 GHz 1.000 MHz 30350 GHz -31.47 dBm -18.47dB 2,300 GHz 2309 GHz 1.000 Mtz 2.30824 GHz -30.79 dBm -17.79.dB
2304 GHz 2305 GHz 50.000 kHz 2.30500 GHz -26.98 dBm -13.98 dB 2,309 GHz 2310GHz 50.000 kHz 2.30998 GHz -25.52 dBm -12.52 dB
2,305 GH 2310 GHz 100,000 kHz 30863 GHz .78 dBm -23.22dB 2310GH: 2315GHz 100.000 kHz 231136 GHz 6.57 dBm -23.43dB
2310 GHz 2311 GHz 50,000 kHz 31001 GHz -25.19 dBm -12.79 dB 2315 GHz 2316 GHz 50.000 kHz 231503 GHz -25.22 dBm 122248
2311 GHz 2320GHz 1.000 MHz 231185 GHz -31.40 dBm -18.40d 2316 GHz 2320 GHz 1.000 MHz 231685 GHz -30.94 dBm -17.94d8
2320 GHz 2324 GHz 1.000 MHz 232010 GHz -54.82 dBm -29.82 dB 2.320 GHz 2.324GHz 1.000 MHz 2.32002 GHz -42.98 dBm 1798 dB
2324 GHr 2328 GHz 1,000 MHz 232402 GHz -55.81 dBm 2481 dB 2346k 2328 GHz 1.000 MHz 232450 GHz -50.92 dBm -23.92dB
238Gt 2337 GHiz 1.000 MHz 232813 GHz -55.86 dBm 18.86 dB 23286tz 2337GHe 1.000 MHz 232840 GHz -55.79 dBm -18.79 dB
2.337 GHz 2341 GHz 1.000 MHz 233702 GHz -56.52 dBm 2552 dB 3377 CHs 33471 GHe 1,000 Mix 233805 GHz 56.37 dBm 253748

eady feadly

Lowest Band Edge / Full RB / Lower zoom in

Highest Band Edge / Full RB / Lower zoom in

Ref Level 30,00 dBm

Offset 6,108 = REW 100 kiz saL Reflevel 30.00Bm  Offset 8108 = RBW 100 ke
- At 2048 & SWT_100ms & VBW 300 kHz _Mode Sweep Count 100100 [ = At 2066 = SWT_100ms & VBW 300kH: _Mode Sweep
i 1ACLR
20 déer wh 20 ..
10.db
o
A0 B
20 —
a0 b
= - I e Y S
&0
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0MHz || [(F 2308 5 GHz 1001 pts. 200.0 kHz/ Span 2.0 MHz

2 Result Summar

Tl (Ref)
Tx Total

1.000 Mtz

None

-22.94 dBm
-22.94 dBm

11:12:53 AM 07/18/2025

2 Result Summas

Tl (Ref)
Tx Total

1.000 MHz

None

-22.62 dBm
-22.62 dBm

11:16:34 AN 07/18/2025

Ready

Page Number
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / Full RB / Upper zoom in Highest Band Edge / Full RB / Upper zoom in

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz saL RefLevel 30.00dBm Offset 3,108  RBW 100 kHz

- An 205 = SWT  100ms = VBW 300kHz Mode Sweep Count 1007100 | = Att 2046 = SWT  100ms = VBW 300kHz Mode Sweep
20 der oy 20 I
10 dé
a
-10 \
.
20 —
—
30 ]
. w’*‘m\\ L""‘-»-‘\\‘M | . _
= — R— O I N R—
50 dBm
60
CF 2.3105 GHz 1001 pts. 200.0 kHz/. Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None
Tx1 (Ref) 1.000 MHz -22.01 dBm Tl (Ref) 1.000 Mz -22.07 dBm
Tx Total -22.01 dBm Tx Total -22.07 dBm
I _— N — .
11:13:17 AN 07/18/2025

11:16:58 A 07/18/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 8,10 d8 Mode Sweep

1 Spurious Emissions

SGL

Count 100/100

Ref Level 30.00dBm  Offset 5,10 dB Made Sweep set
Count 100/100

1 AvgPyr

10:56:06 AM  07/18/2025

Limit ChecY 2
20 dBiine —SRUBOUS ANEABS- K2 Ahes 20 db 1
! i
o B ‘\
20 dBm ! b
l SPURIOUS_LINE_ABS_002 N J l
b a0 apm S
\ AR
I _ — | - L I e | I e N N
W
CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz
2 Result Summa 2 Result Summa
2270 GHz 2288 GHz 1.000 MHz 27027 GHz 2270 GHz 2288 GHz 1.000 MHz 227009 GHz -55.83 dBm -15.83 dB
2288 GHz 2292 GHz 1.000 MHz 2.28865 GHz 2288 GHz 2292 GHz 1.000 MHz 228814 GHz -56.38 dBm -19.38 dB
2.292 GHe 2.296 GHz 1.000 MHz 229586 GHz 2292 GHz 2.296 GHz 1.000 MHz 229321 GHz -56.19 dBm -25.19.dB
2296 GHz 2300 GHz 1.000 Mz 2.29870 GHz 2296 GHz 2300 GHz 1.000 MHz 2.29966 GHz -55.76 dBm -30.76 dB
2300 GHz 230 GHz 1.000 MHz 230398 GHz 2300 GHz 2309 GHz 1.000 MHz 2.30896 GHz -52.51 dBm -39.51 dB
2.304 GHz 2305 GHz 50.000 kHz 2.30500 GHz 2,309 GHz 2310GHz 50.000 kHz 2.30990 GHz .86 dB: -46.86 dB
2,305 GHr 2310GHz 100,000 kHz 230534 GHz 2310GHz 2315GHz 100,000 kHz 231465 GHz 18.93 dBm -11.07 d8
2310GHz 2311 GHe 50,000 kHz 2 2315 GHz 2316 GHz 50.000 kHz 231501 GHz 18.12 dBm 5.12d8
2311 GHe 2320 GHz 1.000 MHz - 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -37.91 dBm -24.91 dB
2320 GHz 2324 GHz 1.000 MHz .32030 Gl 2.320 GHz 2.324GHz 1.000 MHz 2.32125 GHz -53.35 dBm -28.35dB
2324 GHz 2328 GHz 1.000 Mitx 2.32430 GHz 2324 GHz 2328 GHz 1.000 MHz 232414 GHz -55.31 dBm -24.31dB
2328 GHe 2337 GHe 1.000 Mz 232831 GHz 2326 GHz 2337 GHz 1.000 MHz 232822 GHz -55.76 dBm -18.76 dB
2337 GHz 2341 GHz 1000 MHz 233710 GHz 2337 GHa 3341 GHe. 1,000 MHz 233726 GHz 56,30 dBm 253048
Ready Eananin| s

10:58:28 AM  07/18/2025

Lowest Band Edge / 1 RB / Lower zoom in

Highest Band Edge / 1 RB / Lower zoom in

RefLevel 30.00d8m  Offset 8.10dB = RBW 100 kHz

Ref Level 3000 dBm  Offset £.10dB  RBW 100 kHz £
= At 2008 & SWT_ 100 ms & VBW 300 Kz Mode Sweep Count 100100 | * Att SWT 100 ms & VBW 300kHz _Mode Sweep
1 AC 1 1ACR
20 dBen T — 20 13
10.db
0
0 = B
o

20
20 / ﬂ/ B
40 o <
CF 2.3045 GHz 1001 pts. 200.0 kHzf Span 2.0 MHz | | |CF2.3095 GH 1001 pts. 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa None

Tl (Ref) 1,000 MHz -16.89 dBm Tl (Ref) 1,000 MHz -51.41 dBm

Tx Total -16.89 dBm Ta Total -51.41 dBm

11:13:42 AN 07/18/2025

Ready

11:17:23 AN 07/18/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / 1 RB / Upper zoom in Highest Band Edge / 1 RB / Upper zoom in

Ref Level 30.00dBm  Offset 5.10dB = RBW 100 kHz saL Reflevel 30.00dBm  Offset 8,10dB = RBW 100 kHz seL
- A 2008 ® SWT_ 100 ms * VEW 300 kHz _Mode Sweep Caunt 1007100 | ® At 2048 ® SWT _100ms & VBW 300kHz _Mode Sweep Count 100/100
20 dBen 1 20 — T
10d8
a
-10 -
-

20
30
* ] —‘i‘-‘\\
@ S Are—————
CF 2.3105 GHz 1001 pre 200.0 kHz/. Span 2.0MHz || [(F2.3155 GH 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Tacl Ref) 1.000 MHz -52.01 dBm Tt Ref] 2000 Mz 1773 dBm

Tx Total -52.01 dBm T Total 773 dBm

11:14:06 AN 07/18/2025 11:17:47 A 07/18/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 8,10 d8 Mode Sweep saL RefLevel 30.00dBm  Offset 3,10 dB Mode Sweep sl

Caunt 100/100 Count 100/100
Limit Chee} PR
20 dBkineSPURIOSANEABS- 2 bt
T

o ‘ | b

; |

20 dBm t 1 B
JUS_LINE AP ~] \ T SPURIOUS, LINE |ABS 002

— W \; = a0 apm
.

CF 2.3055 GHz. 7013 pts. 1 MHz/ Span 71.0 MHz | | |CF 2.3055 GHz. 7013 pts. .1 MHz/ Span 71.0 MHz

2 Result Summa 2 Result Summa
2.270 GHz 2.288 GHz 1.000 MHz 2.27027 GHz -55.72 dBm 15728 2.270 GHz 2.288 Ghz 1,000 Miz 2.27027 GHz -55.69 dBrm -15.69 dB
2288 GHz 2292 GHz 1.000 MHz 228949 GHz -56.34 dBm -19.34 dB 2.288 GHz 2.292 GHz 1.000 MHz 2.28826 GHz +56.33 dBm -19.33 dB
229Gt 2.296 GHz 1.000 MHz 229598 GHz -58.91 dBm -2391 dB 2292 GHz 2295 Ghz 1,000 Miz 229594 GHz -56.06 dBm -25.06 dB
2296 GHz 2300 GHz 1.000 Mz 2.29998 GHz -41.22 dBm -16.22 dB 2296 GHz 2.300 GHz 1.000 MHz 2.29974 GHz -55.19 dBm -30.19.d8
2.300 GHz 2304 GHz 1.000 MHz 230394 GHz -30.05 dBm -17.05 dB 2,300 GHz 2309 GHz 1.000 Mtz 2.30896 GHz -29.95 dBm -16.96 dB
2304 GHz 2305 GHz 50.000 kHz 2.30499 GHz -25.65 dBm -12.65 dB 2,309 GHz 2310GHz 50.000 kHz 230999 GHz -26.31 dBm -13.31dB
2,305 GH 2310 GHz 100,000 kHz 230608 GHz 6.13 dBm -23.87dB 2310GH: 2315GHz 100.000 kHz 231444 GHz 6.00 dBm -24.00 dB
2310 GHz 2311 GHz 50,000 kHz 31001 GHz -26.05 dBm -13.05 dB 2315 GHz 2316 GHz 50.000 kHz 231502 GHz -25.48 dBm -12.48 dB
2311 GHz 2320GHz 1.000 MHz 231104 GHz -30.41 dBm -17.41 dB 2316 GHz 2320 GHz 1.000 MHz 231602 GHz -30.52 dBm 17.52d8
2320 GHz 2324 GHz 1.000 MHz 232014 GHz -54.94 dBm -29.94 dB 2320 GHz 2.324GHz 1.000 MHz 2.32002 GHz -40.43 dBm -15.43dB
2324 GHr 2328 GHz 1,000 MHz 232477 GHz -55.75 dBm -24.75 dB 2346k 238 cHe 1,000 MHz 232406 GHz 50,60 dBm -23.60 dB
238Gt 2337 GHiz 1.000 MHz 232849 GHz -55.95 dBm -18.95 db 23286tz 2337GHe 1.000 MHz 232804 GHz -55.80 dBm -18.80 dB
2.337 GHz 2341 GHz 1.000 MHz 233797 GHz -56.57 dBm 2557 dB 3377 CHs 33471 GHe 1,000 Mix 233706 GH: ’56.39 dBm 253948

10:56:39 AN 07/18/2025 10:58:01 AM  07/18/2025

Lowest Band Edge / Full RB / Lower zoom in Highest Band Edge / Full RB / Lower zoom in

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz saL RefLevel 30.00d8m  Offset 8.10dB = RBW 100 kHz

- At 2008 ® SWT_ 100 ms * VEW 300 kHz _Mode Sweep Count 100100 [ = At 2066 = SWT_100ms & VBW 300kH: _Mode Sweep
i 1ACLR
20 dBinr H 20 I
10.db
o 7
10 B
20
30 b
I [ e,
|

| 40 dBen— |40 dBm~
&0
CF 2.3035 GHz 1001 pis 200.0kHz/ Span 2.0 MHa || [CF2309'5 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None

Tt Ref) 1000 Wiy 281 d8m Tl (Ref) 1,000 Mz -22.11 dBm

Tx Total -22.81dBm T Total 2211 dBm

Redty

11:14:30 &M 07/18/2025 11:18:12 AM  07/18/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Lowest Band Edge / Full RB / Upper zoom in Highest Band Edge / Full RB / Upper zoom in

saL RefLevel 30.00dBm  Ofset 81008 = RBW 100 kHz
Count 100/100 | = Att 2048 ® SWT 100ms = VBW 300kHz Mode Sweep

RefLevel 3000 cBm  Offset 5105 = RBW 100 kHz
- A 2048 & SWT 100 ms ® VBW 300 kHz _Mode Sweep

[——
Sl =

50 dBm
&0
CF 2.3105 GHz 1001 pre 200.0 kHz/ Span 2.0MHz | | [(F2.3155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summa: None

Tx1 (Ref) 1.000 MHz -22.74 dBm Tl (Ref) 1.000 Mz -21.63 dBm

Tx Total -22.74 dBm Tx Total -21.63 dBm

L (m 11

11:14:54 AM 07/18/2025 11:18:36 AM 07/18/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n30/ 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 810 dB Mode Sweep saL
Count 100/100
Limit ChecY Fp
20 dBineSPURIOUSANEABS-I2 ahes
D |
20 I
spmgous s o ) Vo
au - ¥ Y —~T
— S
o — | — —
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 MHz 227045 GHz -55.67 dBm -15.67 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29194 GHz -53.89 dBm -16.89 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29598 GHz -36.65 dBm -15.65 dB
2,296 Gz 2,300 GHz 1.000 MHz 229931 GHz -36.98 dBm -11.88 dB
2,300 GHz 2304 GHz 1,000 Miz 230382 GHz
2.304 GHz 2305 GHz 100.000 kHz 2.30495 GHz
2305 GHz 2315GHz 100,000 kHz 230811 GHz
2315 GhHe 2316 GHz 100,000 kttz 231504 GHz
2316GHz 2330 GHz 1.000 Mifz 231618 GHz
2320 GHz 2324 GHz 1.000 MHz 232042 GHz
2.324GHy 2328GHz 1.000 MHz 232402 GHz
2,308 Ghe 2337 GHe 1.000 Miz 232813 GHz
2337 GHz 2381 GHz 1.000 MHz 233734 GHz

11:01:11 AM  07/18/2025

Middle Band Edge / Full RB / Lower zoom in Middle Band Edge / Full RB / Upper zoom in

Ref Level 3000 dBm  Offset £10d8 = RBW 200 kHz SGL RefLevel 30.00d8m  Offset 8.10dB = RBW 200 kHz

= A 2008 = SWT_100ms ® VBW 1 MHz _Mode Sweep Count 100100 [ = Att 2066 = SWT_100ms & VBW 1MH: _Mode Sweep
1 ACLR 1ACLR
20 dBe——————————— e 0 T T
10
. -
<10 - B
20 - o
30 e’ o
M"‘w : R .
. i o P SRR S
EEERAR ihinanunsd e v
el s A

50 dBm-
60
CF2.3035 GHz 1001 pts. 200.0 kHz/. Span 2.0MHz || [CF 23155 GHz. 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None 2 Result Summa None

el 1000 Mz -2638 dBm Tl (Ref) 1,000 MHz -32.09 dBm

T Total -26.38 dBm [ ST

03:36:05 PM  07/22/2025 03:36:43 PM 07/22/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 8,10 d8

11:02:52 AM  07/18/2025

Mode Sweep saL
Caunt 100/100
Limit ChecY Fp
20 dBineSPURIOUSANEABS-I2 Ahes
o
20 |
SPURIOUS LINE ABS 002 -
i U — —
CF2.3055 GHz 7013 pts 1 MHz/ Span 71.0 MHz
2 Result Summar
2270 GHz 2288 GHz 1.000 Mz 227062 GHz -15.82 dB
2.288 GHz 2292 GHz 1.000 MHz 2.29182 GHz 16.97 dB
2,292 GHr 2.29 GHz 1.000 Mz 2.29598 GHz 11.89 dB
2.296 GHz 2300 GHz 1.000 MHz 2.29554 GHz 0.86 d
2.300 GHz 2304 GHz 1.000 MHz 230319 GHz -18.03 dB
2.304 GHz 2305 GHz 100.000 kHz 2.30499 GHz -14.47 dB
2305 GHr 2315GHz 100,000 kHz 230811 GHz 26.80 dB
2315 GHz 2316 GHz 100,000 kHz 231597 GHz .05 d
2316GHz 2330 GHz 1.000 MHz 231634 GHz 17.36 dB
2320 GHz 2324GHz 1.000 MHz 2.32030 GHz -9.73 dB
2324 GHr 2328 GHz 1.000 MHz 232410 GHz -11.91 dB
2,328 GHz 2337 GHz 1.000 MHz 232822 GHz -13.45 dB
2.337 GHz 2341 GHz 1.000 MHz 233777 GHz -56.37 dBm -25.37 dB
resty e

Middle Band Edge / Full RB / Lower zoom in

Middle Band Edge / Full RB / Upper zoom in

Ref Level 3000 dBm  Offset £10d8 = RBW 200 kHz

Ref Level 30,00 dBm

03:38:08 BM  07/22/2025

sa Offset 8.10.dB = RBW 200kHz
= Ant 208 = SWT_100ms = VEW 1 MHz _Mode Sweep Count 100/100 | = Att 208 ® SWT _100ms ® VBW 1 MHz _Mode Sweep
1ACLR IR
20 dBe——————————— e 0 T
10
. -
a0 B
20 . 2p
a0 B = oo
. SRDUN DU oS R ST T T S
a0 =
50 dBm
60
CF 2.303 5 GHz 1001 pts. 200.0 kHz/ Span 2.0MHz || (F 23155 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar HNone 2 Result Summa: None
Tl (Ref) 1,000 MHz -26.44 dBm Tl (Ref] 1,000 MHz -30.12 dBm
Ta Total -26.44 dBm Ty Total -30.12 dBm

— . son

[
03:37:35 PM 07/22/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

Conducted Spurious Emission

FR1 n30 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 5.10 dB

Mode Auto Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 81048

Line _SPUR|OUS_LINE_ABS_0G2

Mode Auto Sweep

6L

Count 100/1

11:06:48 MM 07/18/2025

1;

1:08:26 A 07/18/2025

lous_une_sss_ogz ™
10
0 0
104 104
-20 -20
30 di 30 df
SPURIOUS_LINE ABS 002 SPURIOUS LINE | ABS 002
40 am ~40 asm
50 -50
ey it LA | A ] T ——
ot
30.0 MHz 54008 pts. 2.4 GHa/ 24.0 GHz. 30.0 MHz 54008 pts. 24GHz/ 24.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 39.45277 MHz -55.52 dBm 30,000 MHz 1.000 GHz 1.000 MHz 45.26987 MHz -55.36 dBm -1536 dB
1.000 GHz 2.270 GHe 1,000 MHz 217626 GHz -54.99 dBm 1.000 GHz 2270 GHz 1,000 MHz 214791 GHz -54.82 dBm 1282 dB
2.341 GHz 3.000 GHz 1.000 Mtz 235279 GHz -49.56 dBm 2341 GHz 3.000 GHz 1.000 MHz 235517 GHz -49.41 dBm -9.41 di
3.000 GHz 7.000 GHz 1,000 MHz A4906 GHz -51.91 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.50905 GHz 5213 dBm -1213dB
7.000 GHz 10000 GHe 1,000 MHz 7.49967 GHz 51.92 dBm 7.000 GHz 10.000 GHz 1.000 MHz 7.49767 GHz 51.81 dBm -11.81 dB
10.000 GHz 14.000 GHz 1.000 Mtz 10.906 14 GHz -54.35 dBm 10.000 GHz 14.000 GHz 1.000 MHz .008 25 GHz -54.55 dBm 1455 dB
14.000 GHz 18.000 GHz 1,000 MHz 1799575 GHz -54.45 dBm 14.000 GHz 18.000 GHz 1.000 MHz 17.97475 GHz -54.39 dBm -1439dB
18000 Gz 24,000 GHr 1,000 MHz 2150896 GHz 50.40 dBm 18000 GHz 24.000 GHz 1.000 MHz 21.49446 GHz .49 dBm -10.49 dB
ety & WEan st 5 =

Highest Channel

Ref Level 30.00dBm  Offset 5.10 dB

Line _SPUR|OUS_LINE_ABS_0q2

Mode Auto Sweep

6L

Count 100/100

20

304
SPURIOUS_LINE |ABS 002
0 apm

11:08:55 A 07/18/2028

50
[ W ~ ™ e, |
o
30.0 MHz 59008 pts 24GHa/ 23.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 40.42229 MHz -55.56 dBm
1.000 GHz 2.270GHz 1.000 MHz 223297 GHz -54.93 dBm
2.341 GHz 3.000 GHz 1.000 MHz 2.35741 GHz -49.46 dBm
3000 GHz 7.000 GHz 1,000 MHz 6.484 25 GHz -52.24 dBm
7.000 GHz 10,000 GHz 1,000 MHz 7.49967 GHz 51.77 dBm
10,000 GHz 14,000 GHz 1.000 MHz 10.884 64 GH2 54.50 dBm
14.000 GHz 18.000 GHz 1,000 MHz 17.98525 GHz -54.38 dBm
18000 GHz 24000 GHz 1000 MHz 21.46946 GHz 50.52 dBm
Raady
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seamran 4. FCC RADIO TEST REPORT Report No. : FG4N2547-01B
Frequency Stability
Test Conditions FR1 n30 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Frequency Offset (Af)
Deviation (ppm) Frequency Result
(°C) (Volt) (Hz)
Block(Hz)
50 Normal Voltage 0.0243 3.7 Yes
40 Normal Voltage 0.0175 -2.7 Yes
30 Normal Voltage 0.0182 8.6 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0100 -4.7 Yes
0 Normal Voltage 0.0072 2.9 Yes
PASS
-10 Normal Voltage 0.0144 2.6 Yes
-20 Normal Voltage 0.0229 3.3 Yes
-30 Normal Voltage 0.0188 6.8 Yes
20 Maximum Voltage 0.0243 8.6 Yes
20 Normal Voltage 0.0150 8.8 Yes
20 Minimum Voltage 0.0088 -0.1 Yes
Note:

1. Normal Voltage = 3.85 V. ; Minimum Voltage = 3.30 V. ; Maximum Voltage = 4.40 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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seanron cas. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

FR1 n30

MIMO <Ant. 0+3> (Ant. 0)

Peak-to-Average Ratio

Mode FR1 n30/10MHz / CP OFDM
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 7.60 7.60 8.14 8.72 PASS

Page Number : A8-n30-1 of 18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

RefLevel J000dBm Offiet 105 ® AnBW 10 MH: RefLevel 3000 0BT Offict 81008 = AnBW 10 Mz
- are 3000 Meas Time 13 ms - 308 Meos Time 13 ms
1 CCOF 1 CcoF
= .
e i
- 1E- ==
®
e X
\
- 1E
|
i
IE04 1 108
|
[FEE Bhean Pur + 20,00 dB || (G231 GHx Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-_nm dBm 2483 dBm _1,19 dB 37848 676,48 7.60 dB 77698 ="—_n.us dBm 24.81 dBm - 7.79.dB ENEYT) 6.7 db 750 db 776 d8
05:41:03 MM 07/25/2025 09:41:23 MM 07/25/2025
RefLevel J000dBm Offiet 105 ® AnBW 10 MH: RefLevel 3000 0BT Offict 81008 = AnBW 10 Mz
- are 3000 Meas Time 13 ms - 308 Meos Time 13 ms
car
S —
I T
= 1E- =
®
1E
1E04 1\ 104
| k
| \
i
| .
|
[FEE Bhean Pur + 20,00 dB || (G231 GHx Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 16.56 dBm. 24.95 dBm 839 dB 376 4B 6.80dB 31448 8.38 4B = 13.59 dBm 24.21 dBm 10,63 dB 3.74dB 6.92 dB 8.72dB 5.88 dB
[— ] &y WEEE [ ] oy e
05:41:43 MM 07/25/2025 09:42:05 WM 07/25/2025

Page Number

: A8-n30-2 of 18



seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

26dB Bandwidth

Mode FR1 n30 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.32 5.29 11.11 12.85

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG4N2547-01B

FR1 n30 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 3000 dBm  Offset 51045 ® REW 100z
- A 3000 SWT 101 ms & VBW 300k Mode Auto Swesp
1 Frequency Swesp

- A
1 Frequency Swesp

Ref Level 30,00 B Offset 51008 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

20 dBrw 20 dBrw
s32800 Mz
1o 110615 m 111,314 g '
d # J
| |
0 dt | ‘I 0 dt
/ \

w \%
" "
A

IW . MW
<0yd <0 g

Aoy Y Y oY J PPN Y AW T T rr
K i sebo Wil | PN oy P
FEIEN 70001 pis T Span 40.0 Wiz | | (G231 GHx 0001 pis G WiHa/ Span 40.0 WAz

 mmmm PR . ] s ana

03:37:58 MM 07/25/2025 05:38:52 MM 07/25/2025

FR1 n30 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 0B OFset 51008 = RBW 2004tz
= At 008 SWT 1010 = VEW
1 Frequency Sweep

MHz

Mode Auto Sweep

= At

1 Frequency Sweep

RefLevel 30,0008 Offset 1008 = RBW 200 kHz
008 SWT 1010 = VEW

MHz _Mode Aulo Sweep

20 dgi o
i H1 11.485 dém 0. 0 di e ol
7 ¢ s o
1 1
0 dt 0 dt |
<10 dbm- <10 dbm-
i 12135804
n Ml
" .mM M " L "
(CF 231 GHz 10001 pts. 0 MHz/ Span 50.0 MHz | | [CF 231 GHz 10001 pts. 0 MHz/ Span 50.0 MHz
09:35:48 AM 07/25/2025

05:40:42 AM 07/25/2025
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seanron cas. FCC RADIO TEST REPORT Report No. : FG4N2547-01B

Occupied Bandwidth

Mode FR1 n30 : 99%0BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.51 4.51 9.34 9.33
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